SGS

Test Report Na. SHAHG2209885101 Date: 21 Jul 2022 Page 10f4

ClientName:  KINGWILLS NEW MATERIAL TECHNOLOGY CO., LTD

Client Address : ROOM 1702, 17TH FLOOR, NO. 2 BULIDING, BINJANG INTERNATIONAL PLAZA, 1062
YANGSHUPU ROAD, YANGPU DISTRICT, SHANGHA 200082, P.R CHINA

Sample Name - HYPAK®
Style Mo : H1070C
The above sample(s) and information were provided by the client.

5G5S Job Mo. : SHHLZ20702668T50 - SH

Date of Sample Recaived : 14 Jul 2022

Tasfing Pariod : 14 Jul 2022 - 21 Jul 2022

Tast Requested : Selected test(s) as requested by the ciient.

Test Mathad(s) : Please refar to next page(s).

Test Result(s) : Please refar to next page(s).

Result Summary :
Test Requesated Conclusion
US FDA 21 CFR 177.1520- Exfractable fradtion PASS
US FDA 21 CFR 177.1520- Density at 23°C See Results
US FDA 21 CFR 177.1520- Saluble fraction in Xylana PASS

Signed for and on behalf of

SGS-CSTC Standards Technical Servicas (Shanghai) Ca., L.
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SGS

Test Report Na. SHAHGZ200935601 Date: 20 Jul 2022 Page 10f 4

ClientMame :  KINGWILLS NEW MATERIAL TECHNOLOGY CO., LTD

Client Address : ROOM 1702, 17TH FLOOR, NO. 2 BULIDING BINJIANG INTERNATIONAL PLAZA, 1062
YANGSHUPU ROAD, YANGPU DISTRICT, SHANGHAI 200082, P.R CHINA

Sample Name : HYPAK®
Style No. : H1070C
The abowe sample(s) and information were provided by the cliant.

SGS Jab No. SHHL2207026690SD - SH

Date of Sample Received : 14 Jul 2022

Tesling Period : 14 Jul 2022 - 20 Jul 2022

Test Requested : Selected test(s) as requesiad by the client.
Test Method(s) : Pleasa refer to next page(s).

Test Rasuit(s) - Plaasa refar to next page(s).

Result Summary :

Teat Raquastad Concluslon
US Califormia Proposition 65- Free Fomaldehyde Content PASS
US Califormia Proposition 65- Lead content PASS
US Califormia Proposition 65- Cadmium content PASS

Signad for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Lazdlia Chan Etr
Approved Signatory
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SGS

Test Report Na. SHAHGZ200935501 Date: 21 Jul 2022 Page 10f3

ClientMame :  KINGWILLS NEW MATERIAL TECHNOLOGY CO., LTD

Client Address : ROOM 1702, 17TH FLOOR, NO. 2 BULIDING BINJIANG INTERNATIONAL PLAZA, 1062
YANGSHUPU ROAD, YANGPU DISTRICT, SHANGHAI 200082, P.R CHINA

Sample Name : HYPAK®
Style No. : H1070C
The abowe sample(s) and infarmation were provided by the cliant.

SGS Jab No. SHHL220702668BSD - SH
Date of Sample Received : 14 Jul 2022
Tesling Period : 14 Jul 2022 - 21 Jul 2022
Test Requested : Selected test(s) as requesiad by the client.
Test Method(s) : Pleasa refer to next page(s).
Test Rasuit(s) : Plaasa refar to next page(s).
Result Summary :
Teat Raquastad Conclualon
RoHS Directive (EU) 2015863 amanding Annex || ta Directive 201 1/65/EU Sea Results

Signad for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Lazlia Chan SHAHGEIIGEISI01
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SGS

Test Report No. SHAHG2209935701 Date: 21 Jul 2022 Page 10f 19

(SVHC)

ClientMame :  KINGWILLS NEW MATERIAL TECHNOLOGY CO., LTD

Client Address : ROOM 1702, 17TH FLOOR, NO. 2 BULIDING BINJIANG INTERNATIONAL PLAZA, 1062
YANGSHUPU ROAD, YANGPU DISTRICT, SHANGHAI 200082, P.R CHINA

Sample Name : HYPAK®
Style No. : H1070C
The abowe sample(s) and infarmation were provided by the cliant.

S5GS JabMa. : SHHL 220702668850 - SH

Date of Sample Received : 14 Jul 2022

Testing Periad : 14 Jul 2022 - 21 Jul 2022

Test Requested : As requested by client, SWHC screaning is performed acoording to:

(i) Twa hundred and twenty-four (224) substances in the Candidate List of
Substances of Very High Conocem (SVHC) for authorization published by
European Chamicals Agency (ECHA) on and bafare Jun 10, 2022 ragarding
Regulation (EC) No 1907/2008 concaming the REACH.

Test Rasultis) : Plaasa refar to next page(s).
Summary :
Aocording to the specified scope and evaluation screening, the test results of SVHC are PASS

5 0.1% (wiw) in the submitied sample.

Signed for and on behalf of
SGS5-CSTC Standards Technical Services (Shanghai) Co., Lid.

Farean
The Company
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